Lofrans’< MAINTENANCE KIT

THE ORIGINAL WINDLASS far‘XE&PRUJECT 1000

|
Code: 72038
Description Quantity
278 Seal 25-47-7 1
280 Circlip 25 DIN 471 2
284 Key 8x7x60 1
304 Seal 40-55-7 2
308 Washer for M6 screw 4
312 Circlip 43 DIN 472 1
313 Seal 25-43-8 1
351 Hd cap screw M6x20 8
619 Hd cap screw M6x10 1
830 Seal - 30x42x7 2
830a Seal - 20x42x7 1
907 Hd cap screw M6x50 2
913 O ring 3287 2
921 O ring 4375 1
Spare Parts Included: 927 Circlip 40 DIN 471 2
| 927a Circlip 42 DIN 472 1]
Code Description Quantity 950 Circlip 47 DIN 471 1
226 Washer for M8 screw 4 1011 Hd cap screw M6x40 1
227 Nut M8 4 1228 O ring 2250 1
|252 O Ring 2325 1 | 1243 O Ring 2287 1
255 Key 6x6x25 2 1305 O Ring 2375 1

www.lofrans.com


design_2
Rectangle

design_2
Rectangle

design_2
Rectangle

design_2
Rectangle


